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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0106

SUMMARY OF TEST RESULT

Part

FCC Rule Description of Test Result Remark
) o ) Battery powered
- 15.207 AC Power Line Conducted Emissions Not Applicable |
only
3.1 15.215(c) 20dB & 99% Occupied Bandwidth Complies -
Max level
3.2 15.245(b) Field Strength of Fundamental Emissions Complies | 98.01 dBuV/m at
5800.71 MHz
Under limit
15.245 &15.209 . ) o )
3.2 Radiated Spurious Emissions Complies 1.42 dB at
&15.205
11577.10 MHz
3.3 15.203 Antenna Requirements Complies -

Remark: Not Applicable means after assessing, test items are not necessary to carry out.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BDXTPR1512

Sporton International Inc. (ShenZhen)

Page Number

1 40of 16

Report Issued Date : Jan. 11, 2024

Report Version

. Rev. 01

Report Template No.: BU5-FR15.245 Version 1.0




saronas. FCC RF Test Report Report No. : FR3D0106

1 General Description
1.1 Applicant

Pollux technologies, Inc
Unit06,16F , ZhuhaiTower , N0.1663,YinWan Road,Wanzai,XiangZhou Disttric,Zhuhai,China

1.2 Manufacturer

Haoweida technologies, Inc
301, Unit 1, Building 2, No.1 Keji 7th Road, Tangjiawan Town, High tech Zone, Zhuhai City

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment Motion detect Radar module
Brand Name Pollux
Model Name PR1512
FCC ID 2BDXTPR1512
HW Version PR1512 R2D
SW Version PR1512 FCC V1.0.2.763D 20231130
EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

Frequency Range 5785 MHz ~ 5815 MHz
5788.55 MHz: 28.77 kHz
Channel Bandwidth (99%) 5800.71 MHz: 28.89 kHz

5812.59 MHz: 27.45 kHz
5788.55 MHz: 97.53 dBpV/m

Max. Field Strength 5800.71 MHz: 98.01 dBuV/m

5812.59 MHz: 96.80 dBuV/m
Antenna Type / Gain Patch Antenna with gain 4.00 dBi
Type of Modulation Ccw

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Testing Location

Sporton International Inc. (Shenzhen) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.01.

Test Firm

Sporton International Inc. (Shenzhen)

Test Site Location

TEL: +86-755-86066985

101, 1st Floor, Block B, Building 1, No. 2, Tengfeng 4th Road, Fenghuang
Community, Fuyong Street, Baoan District, Shenzhen City, Guangdong
Province 518103 People’s Republic of China

Sporton Site No.

FCC Designation No.

FCC Test Firm

Test Site No. Registration No.
03CHO04-SZ CN1256 421272
1.7 Test Software
Iltem Site Manufacturer Name Version
1. 03CHO04-SZ AUDIX E3 210616

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢

¢

FCC Part 15 Subpart C §15.245
ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any

deviation during the test.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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2 Test Configuration of Equipment Under Test
2.1 Descriptions of Test Mode

Investigation has been done on all the possible configurations for searching the worst cases. The
following table is a list of the test modes shown in this test report.

Test Items Mode
Field Strength of Fundamental Emissions CTX
Bandwidth CTX
Radiated Emissions CTX

Note: CTX=continuously transmitting.

2.2 Test Mode

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases
Test Item
: Mode 1: 5788.55MHz
Radiated
Mode 2: 5800.71MHz
TCs
Mode 3: 5812.59Mhz
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2.3 Test Configurations

EUT

Battery

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

2.4  Support Unit used in test configuration and system
Item|Equipment Trade Name |Model Name [FCC ID Data Cable Power Cord
1. |Battery N/A N/A N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, an engineering test program was provided and enabled to make EUT continuous

transmit.

Sporton International Inc. (ShenZhen)
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3 Test Result
3.1 20dB and & 99% Occupied Bandwidth
3.1.1 Limit

Intentional radiators must be designed to ensure that the 20 dB bandwidth of the emissions in the

specific band.

3.1.2 Measuring Instruments

The section 4.0 of List of Measuring Equipment of this test report is used for test.

3.1.3 Test Procedures

1. The spectrum analyzer connected via a receive antenna.

2.  The RBW is set to 1% to 5% of the 99% OBW, the VBW is set to 3 times the RBW.
3. Measured the spectrum width with power higher than 20dB below carrier.
4

Measure the 99% OBW.

3.1.4 Test Setup

Spectrum Analyzer EUT
3.1.5 Test Result
Refer to Appendix A.
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3.2 Field Strength of Fundamental Emissions and Radiated Spurious

Emissions

3.2.1 Limit

The field strength measured at 3 meters shall not exceed the limits in the following table:

Fundamental Field Strength(millivolts/m)
Frequencies(MHz) Fundamental Harmonics
902~928 500 1.6
2435~2465 500 1.6
5785~5815 500 1.6
10500~10550 2500 25.0
24075~24175 2500 25.0

Note:

1. The emission limits shown in the above table are based on measurements employing a CISPR

quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz. Radiated emission

limits in these two bands are based on measurements employing an average detector.

2. The emission limits shown above are based on measurement instrumentation employing an

average detector. The provisions in § 15.35 for limiting peak emissions apply.

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be

attenuated by at least 50 dB below the level of the fundamental or to the general field strength limits

listed as below, whichever is less stringent.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30 - 88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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3.2.2 Measuring Instruments

The section 4.0 of List of Measuring Equipment of this test report is used for test.

3.2.3 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the interference receiving antenna, which was mounted on
the top of a variable height antenna tower.

3.  For each suspected emission, the EUT was arranged to its worst case and then tune the
Antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading. A pre-amp and a high pass filter are used for the test in order to get better
signal level to comply with the guidelines.

4.  Set to the maximum power setting and enable the EUT transmit continuously.

5.  Use the following spectrum analyzer settings:

Span shall wide enough to fully capture the emission being measured;
Set RBW=120 kHz for f <1 GHz, RBW=1MHz for {>1GHz; VBW > RBW; Sweep = auto;
Detector function = peak; Trace = max hold for peak
6. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Sporton International Inc. (ShenZhen) Page Number : 11 of 16
TEL : +86-755-8637-9589 Report Issued Date : Jan. 11, 2024
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID: 2BDXTPR1512 Report Template No.: BU5-FR15.245 Version 1.0



saronas. FCC RF Test Report

Report No. : FR3D0106

3.2.4 Test Setup

For radiated emissions below 30MHz

1
Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

EUT

G0cm

| RX Antenna
-l 3m b
1
im
Spectrum Analyzer / Receiver
RX Antenna
Im

1
Metal Full Soldered Ground Plane

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

[

L] L]
Spectrum Analyzer ; Receiver

14m

B, 2

=

Spectrum Analyzer / Receiver

Sporton International Inc. (ShenZhen)
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3.2.5

Test Deviation

There is no deviation with the original standard.

3.2.6 EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode.
3.2.7 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit not reported.
3.2.8 Test Result of Field Strength of Fundamental Emissions
Refer to Appendix A.
3.2.9 Test Result of Radiated Spurious Emissions
Refer to Appendix A.
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3.3 Antenna Requirements

3.3.1 Standard Applicable

Except for special regulations, the Low-power Radio-frequency Devices must not be equipped with
any jacket for installing an antenna with extension cable. An intentional radiator shall be designed to
ensure that no antenna other than that furnished by the responsible party shall be used with the
device. The use of a permanently attached antenna or of an antenna that uses a unique coupling to
the intentional radiator shall be considered sufficient to comply with the provisions of this Section. The
manufacturer may design the unit so that the user can replace a broken antenna, but the use of a

standard antenna jack or electrical connector is prohibited

3.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer [ Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
EMI Test Dec. 26, 2023~ Radiation
Receiver R&S ESR7 101404 9kHz~7GHz Oct. 18, 2023 Jan. 04, 2024 Oct. 17, 2024 (03CH04-S7)
EXA Spectrum _ Dec. 26, 2023~ Radiation
Analyzer KEYSIGHT N9010A ([MY55150213| 10Hz~44GHz | Jul. 07, 2023 Jan. 04, 2024 Jul. 06, 2024 (03CH04-S2)
Dec. 26, 2023~ Radiation
Loop Antenna R&S HFH2-22 100354 9kHz~30MHz | Jun. 28, 2022 Jan. 04, 2024 Jun. 27, 2024 (03CH04-S2)
. Dec. 26, 2023~ Radiation
Bilog Antenna TeseQ CBL6111D 41909 30MHz~1GHz | May 14, 2023 Jan. 04, 2024 May 13, 2024 (03CHO4-52)
Double Ridge BBHA9120 _ Dec. 26, 2023~ Radiation
Horn Antenna SCHWARZBECK D 9120D-1474 | 1GHz~18GHz | Jul. 07, 2023 Jan. 04, 2024 Jul. 06, 2024 (03CHO4-52)
Dec. 26, 2023~ Radiation
Horn Antenna | SCHWARZBECK | BBHA9170| 9170#679 | 15GHz~40GHz | Jul. 08, 2023 Jan. 04, 2024 Jul. 07, 2024 (03CH04-S2)
- 0.01Hz Dec. 26, 2023~ Radiation
Amplifier Burgeon BPA-530 102211 ~3000MHz Oct. 18, 2023 Jan. 04, 2024 Oct. 17, 2024 (03CH04-S7)
AMF-7D-00 .
. Dec. 26, 2023~ Radiation
HF Amplifier MITEQ 101(8”(;OR30 1943528 1GHz~18GHz | Oct. 18, 2023 Jan. 04, 2024 Oct. 17, 2024 (03CH04-S2)
. TTA1840-3 Dec. 26, 2023~ Radiation
HF Amplifier MITEQ 5-HG 1871923 | 18GHz~40GHz | Jul. 07, 2023 Jan. 04, 2024 Jul. 06, 2024 (03CH04-S2)
- Agilent 500MHz~26.5G Dec. 26, 2023~ Radiation
Amplifier Technologies 83017A [MY57280136 Hz Aug. 21, 2023 Jan. 04, 2024 Aug. 20, 2024 (03CH04-S2)
AC Power AFV-S-600 Dec. 26, 2023~ Radiation
Source APC B F119050019 N/A Oct. 18, 2023 Jan. 04, 2024 Oct. 17, 2024 (03CH04-57)
Dec. 26, 2023~ Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR Jan. 04, 2024 NCR (03CHO4-57)
Dec. 26, 2023~ Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR Jan. 04, 2024 NCR (03CHO4-57)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (9 KHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence +5.1dB
of 95% (U = 2Uc(y)) e
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence +5.1dB
of 95% (U = 2Uc(y)) e
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of Confidence +4.8dB
of 95% (U = 2Uc(y)) -
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of Confidence +5.1dB
of 95% (U = 2Uc(y)) e
----------- THE END -----------
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Appendix A. Radiated Spurious Emission Test Data
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Spectrum o
Ref Level -10.00 dém Offset 14.15 d8 & RBW 300 Hz
o att SdB @ SWT 1575 @ VBW 1kHZ  Mode Auto FFT
saL
@17k Har
MI[1] 40,11 dom)
20 5.812585600 GHZ|
Occ B 27.452547453 kHaz|
30 di m2[1] 45.99 dBm|
) 5.812587219 GHz]
50 -
Al
. Ay
'l
50 14 ey,
.J'm ||
704 h’MlNI:. oAl Ihiauﬂqnw
P
0 e bl e[ I by |1y
L L B L S
—ED‘
-100d
CF 5.8125B56 GHz 1001 pts Span 120.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
i 1 5.8125856 GHz ~30.11 dem
T1 1 5.812573402 GHz -69.07 dém | Occ Bw | 27.452547453 kHz
T2 1 5.812600945 GHz -70.85 dBm
Mz 1| 5612587218 GHz -45.99 dBm
L JL vandy #

Spectrum 7|
Ref Level -10.00 dem  Offset 14.16 46 & RBW 300 hz
be Att 5 db @ SWT 19 ms @ VBW 1kHz Mode Auto FFT
5GL
017k Max
Mar1] 7599 dBm
- 5812587219 GHz
mi1] -61.83 dBm|
s 5.812576370 GHz
~40-dbrrr D1 -40.110 dem E]
="
i '
50 J‘ e
‘ » .M !
4 50110 ﬁ.
7 e ~ 1‘"-%;}
[N Rt T
gt O L TN YV
e A T Tt
90 4
-100
CF 5.0125656 GHz 1001 pts Span 120.0 kiz
Marker
Type | Ref | Trc| X-value | v-value | Function | Function Result |
M1 1 5.81257637 GHz ~61.63 dém
o2 w1 1 20,62 kz 0.11 da
M3 1 £.812587219 GHz -45.99 d8m
[ Bil )| Ready 4

Sporton International Inc.
TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0106

5785~5815MHz

Band Edge

Mode

Lowest Frequency

5788.55MHz

Data:s
) Date: 2024.01.02 J By Date: 2024.01.04
1224 1229
1050 1050
a5 #74
1525 PEAK 595 15245 PEAK 556
704 704
52 52
R A e S e
350 350
12 17
700 B B ED D 00 7206 s 00, 5 7
Frequency (1) Frequency (W)
site aaonos-sz site . ogoh0a-sz
Sondition 137345 PEAK_5. 80 3n HF_3117_ANT_O0S7 HORIZONTAL Sondition 157545 BEK 5.56 3n HF_3117_ANT_00S7 HORIZONTAL
Frosent 300106 Fro 300105
Tode Tiode ! ok e 1
£ B i b
Flane hitn Acosssaries Plane DVt Aosessories
Peak Over Linit ReadAntenne Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor Loss Factor Remark freq Level Limit Line Level Factor Loss Factor emark
Wiz dBuV/m B dBuV/m dBuV dB/m  dB B cm  deg Wiz dBuV/m B dBuV/m dBV dB/m  dB  dB  cm  deg
1% 5737.80 49.97 20.03 74.00 35.97 3.23 10.01 32.24 100 274 Peak 1% 5768.55 84.66 49.31 133.97 70.48 36.30 10.17 32.29 100 274 Peak
2 5893020 49.61 24.39 74.00 35.22 36.45 10.33 3239 100 274 Peak
Data:s
o @Buvim) Date: 2024.01.02 A @Bavim) Dates 2024.01.04
1224 1229
1050 1050
a3 o7
700 704
15245 AvG 596 15245 AvG 586
52 - : 524 :
U W S
PN
35| Y E————————— e
12 12
700 740 7a0 EX) ED E) 00 7200 £y o 5 7
Frequency (i) requency (W)
site . oonos-sz ite . ogon0a-s2
Sondition 137345 Wo_5.86 3n HE_3117_ANT_00S7 HORIZONTAL Sandition 157545 Avo_5.86 3n HE_3117_ANT_0057 KORIZONTAL
Frose D010 Froje 300108
s ode 1 ey ode 1
£ B ot o
Flane oith Accsssaries Plane TV ith Assessories
Avg Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
- Freq Level Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor emark
Wiz dBuV/m B dBuV/m dBuV dB/m  d8 B cm  deg Wiz dBuV/m B dBuV/m dBNV dB/m  dB  dB  cm  deg
1 573.80 47.91 -6.09 5000 33.91 36.23 10.01 32.24 100 274 Average 1 S788.55 84.23 29.74 113.97 70.05 36.30 10.17 32.29 100 274 Average
2 5889040 4733 6.67 54.00 32.94 36.45 10.33 32.39 100 274 Average

Sporton International Inc. (ShenzZhen)

TEL
FAX

+86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0106

Lowest Frequency

Mode

5788.55MHz

Pol.

Vertical

Fundamental

Data:3 Data:
e @Buvim) Date 20240102 vl (@5uvm) Dates2024.01.04
1224 1224
1050 1050
ars| a1
15245 PEAK 596 15245 PEAK 556
700 704
52.5( 3 52.5
M ]
| —
350 354
17 175
700 B B £ ED 00 7200, Ty [ o 7000
Froquency (i) requency (i)
site o305z site oaoh0d-52
Gonaition 15,245 PEAK 5.5 3n HF_9117_ANT_00S7 VERTIGAL Sonaition 15285 PENK_5.0 3 HE_3117_ANT_00S7 VERTIGAL
Fros 30108 Fro 300108
og ode 1 o ode 1
£ i i) E
Flane Wit Aoosssaries Flane Tith Aocessories
Peak Soe ik tontirsema ol sresmn Aos T Uik nesducema Cobte resms Aros T/ros
freq Llevel Limit Line Level Factor Loss Factor Remark freq Level Limit Line Level Factor Loss Factor emark
Wiz d6V/m  db dBuwV/m oW  dB/m 5 a5 cm  deg Wiz dom  d6 dBV/m dew de/m @8 8 cm  deg
1% 5725.80 50.28 -23.72 74.00 36.28 36.22 10.61 32.23 108 175 Pesk 1% 5788.55 97.53 -36.44 133.97 83.35 36.30 10.07 32.29 108 175 Peak
2 5898.00 49.84 -24.16 74.00 35.36 36.46 10.42 32.40 108 175 Pesk
Datars Data:s
) @Buvim) Date 20240102 A @savm) Dates2024.01.04
1224 1224
1050 1050
o7 a1
700 700
15205 5 5 15205 G 586
525 )} 52z
350 35nwwM
17 174
700 Bz B £ EDD 00 7200, £y 00, 0 7000
Frequency (i) Froquency ()
ite oacHoe-s2 site axckos-sz
Gondition 157245 AVG_S..80 3n HF_3117_ANT_00S7 VERTIOAL Sondition 15285 AVG_5.60 3n HF_3117_ANT_00S7 VERTIGAL
Frosect sDotog Projeot 350108
o oge | ot " ode't
o i i
Flane {With Aooassaries Flane Pith Accessories
Avg Over Limit ReadAntenna Cable Preamp A/Pos T/Pos r Limit ReadAntenna Cable Preamp A/Pos T/Pos
. Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz d6uW/m  db douwv/m dow db/m 5 a5 cm  deg Wiz dou/m  d6 dBuV/m oW do/m 0B d6  cm  deg
1 5705.80 47.92 -6.08 54.00 33.93 36.19 10.01 32.21 108 175 Average 1 5788.55 97.12 -16.85 113.97 £2.94 36.30 10.17 32.29 108 175 Average
2 SE9alde 47.32 -6.68 54.00 32.93 36.45 1033 32.39 108 175 Average

Sporton International Inc. (ShenzZhen)

TEL
FAX

+86-755-8637-9589
+86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0106

Middle Frequency

Mode

5800.71MHz

Pol.

Horizontal

Fundamental

a1 ous
- bt 0731228 s bt 2020014
w2 124
05 s
o g
15245 sac 1245 e 536
04 04
029 L . 029
WWWM«WWWWW
b
354 359
14 14
7 e w7 5 e = s B By % e 70
Trcuancy s rouency o
it osue-sz site prom
Sdicion ieseg MR p— e © A P s c0 3 wr_svin_oos7 omizonL
o Bite 24 Bt
i b e [
i s & i
Peak ook oo ol praomy Ao Tos See Uitk neodocema. Cobi presms Avpos 7o
Freq Level Linit Line Lovel Fackor  Loss Factor Remark Freq Level Linie Line Lovel Factor  Loss Factor Renark
A R R R TR wwe @ @ @ am @ ®
1o S7.00 5048 23.52 7000 36.48 36.20 10.01 3221 L0 45 Peak e S8071 %0.67 4330 133.97 7648 3.2 10.07 3230 oo 48 beak
> olcla a0 sar 7400 B> st 1047 332 oo 48 beek
P oume
sy P p— P
129 124
0sd s
s g
09 9
P P
A et
PR O SV
350/ FTY, S————— e
14 14
0 e e o e w0 s B By =% T 70
rcusncy Crouency o
sie osnue-sz e < ooz
Sion 1 A o 500 30 e_srr7 s onizowr Sivion g g —
e Baite o Bt
e 't e i
e 5
Avg Over Limit Readantenna Cable Preamp A/Pos T/Pos Over  Limit Readintenna Cable Preamp A/Pos T/Pos
. Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB o deg. MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB m deg
1 e 4578 5.22 5000 369 36.26 10.09 32.26 100 48 Average 1 ss071 s0.09 23.88 113.97 75.90 .2 1017 230 100 48 Average
3 Sipl00 4525 575 5400 386 s 1033 335 o0 48 Aversee

Sporton International Inc. (ShenzZhen)

TEL
FAX

+86-755-8637-9589
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SPORTON LAB. FCC RF TeSt Report Report No. : FR3D0106

Middle Frequency

Mode
5800.71MHz

Data:3 Data:
e @Buvim) Date 20231226 vl (@5uvm) Dates2024.01.04
1224 1224
1050 1050
ars| a1
15245 PEAK 596 15245 PEAK 556
700 704
525 4 52.5
; oitett] Koo
WWWWMMMW‘ T
350 354
17 175
700 B B £ E E 00 7200, Ty [ ED 7000
Froquency (i) requency (i)
site o305z site oaoh0d-52
Gonaition 15,245 PEAK 5.5 3n HF_9117_ANT_00S7 VERTIGAL Sonaition 15285 PENK_5.0 3 HE_3117_ANT_00S7 VERTIGAL
Froject 30108 Fro 300108
ode 7 lode e’ 2
£ B i) 5
Flane Puith Aoosssaries Flane Puith Aocossories
Peak Soe ik tontirsema ol sresmn Aos T Uik nesducema Cobte resms Aros T/ros
freq Llevel Limit Line Level Factor Loss Factor Remark freq Level Limit Line Level Factor Loss Factor emark
Wiz d6V/m  db dBuwV/m oW  dB/m 5 a5 cm  deg Wiz dom  d6 dBV/m dew de/m @8 8 cm  deg
1% 5746.60 50.66 -23.34 74.00 36.57 36.25 10.09 32.25 100 0 Pesk 1% 5600.71 98.01 -35.96 133.97 83.82 36.32 10.07 32.30 100 @ Peak
2 SBE7.60 50.41 -23.59 74.00 36.03 36.44 1033 32.39 100 0 Pesk
Datars Data:s
) @Buvim) Date 20231227 A @savm) Dates2024.01.04
1224 1224
1050 1050
o7 a1
700 700
15205 G 5.8 15205 G 586
52 s
380 350 e e
17 174
700 B0 B £ E) 00 7200, £y 00, ET 7000
Frequency (i) Froquency ()
site oacHoe-s2 site axckos-sz
Gondition 157245 AVG_S..80 3n HF_3117_ANT_00S7 VERTIOAL Sondition 15285 AVG_5.60 3n HF_3117_ANT_00S7 VERTIGAL
Frosect D010 Projeot 3B01cg
ode ode 7 ot *ode'7
Plane © Ywith Accessories Plane Y with Accessories
Avg Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
. Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz d6uW/m  db douwv/m dow db/m 5 a5 cm  deg Wiz dou/m  d6 dBuV/m oW do/m 0B d6  cm  deg
1 5739.00 49.60 -4.40 50.00 35.52 36.23 10.09 32.24 100 0 Average 1 5800.71 97.48 -16.49 113.97 §3.29 36.32 10.17 32.30 100 @ Average
2 5898.00 48.70 -5.30 54.00 34.22 36.46 10.42 32.40 100 O Average

Sporton International Inc. (ShenzZhen) Page Number : A6 of A14
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB. FCC RF TeSt Report Report No. : FR3D0106

Datac1 Data:5
e @Buvim) Date 20240104 vl (@5uvm) Dates2024.01.04
1224 1224
1050 1050
ars| a1
15245 PEAK 596 15245 PEAK 556
700 704
4 9 ;,WW"“"""
L s ok
350 354
17 175
700 B B £ E E 00 7200, Ty [ ED 7000
Froquency (i) requency (i)
site o305z site oaoh0d-52
Gonaition 15.245 PEAK 5.6 3n HF_3117_ANT_00S7 HORIZONTAL Sonaition 15285 PEAK_5. 8 3 HF_3117_ANT_00S7 HORIZONTAL
o 30108 Fro 300108
s ode 3 lode ade's
£ b i) b
Flane {With Aoosssaries Flane Tith Aocessories
Peak Soe ik tontirsema ol sresmn Aos T e LSk nesdocema Cobte resms Avros Ty
freq Llevel Limit Line Level Factor Loss Factor Remark freq Level Limit Line Level Factor Loss Factor Remark
Wiz d6V/m  db dBuwV/m oW  dB/m 5 a5 cm  deg Wiz dom  d6 dBV/m dew de/m @8 8 cm  deg
1% 573160 48.23 -25.77 74.00 34.23 36.22 1081 32.23 133 11 Pesk 1% 612,50 §9.72 -44.25 133.97 75.52 36.34 10.07 32.31 133 11 Peak
2 5839.20 45.14 -25.86 74.00 33.86 36.37 10.25 32.34 133 11 Pesk
Data:2 Data:o
) @Buvim) Date 20231227 A @savm) Dates2024.01.04
1224 1224
1050 1050
o7 a1
700 700
15205 G 586 15205 G 586
52 7 s
b
[ VOO S N P Tt et
350 350t
17 174
700 7. B £ E) E 00 7200, £y 00, ET 7000
Frequency (i) Froquency ()
ite oacHoe-s2 site axckos-sz
Gondition 157245 AVG_S..80 n HE_3117_ANT_00S7 HORIZONTAL Sondition 15285 AVG_5. 80 3n HF_3117_ANT_00S7 HORIZONTAL
Frosect sDoto Projeot 35010
ode o 3 ot *ode's
He i) Ee
Flane {With Aoosssaries Flane Vith Accessories
Avg Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
. Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz d6uW/m  db douwv/m dow db/m 5 a5 cm  deg Wiz dou/m  d6 dBuV/m oW do/m 0B d6  cm  deg
1 5736.80 48.20 5.80 54.00 34.20 36.23 10.01 32.24 133 11 Average 1 5812.50 £9.30 -20.67 113.97 75.10 36.34 10.17 32.31 133 11 Average
2 SEI.00 47.77 -6.23 54.00 33.49 36.36 10.25 32.33 133 11 Average

Sporton International Inc. (ShenzZhen) Page Number : A7 of A14
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB. FCC RF TeSt Report Report No. : FR3D0106

Highest Frequency

Mode
5812.59MHz

Oata:3 Data:7
el @Buvim) Date 20231220 el (@8uvm) Dates2024.01.04
1224 1224
1050 1050
a3 a7
15245 PEAK 506 15245 PEAK 556
709 70
525 . 524
L " M
350 a5
173 12
700 s, B £ E E 00 7200, Ty [ ED 7000
Frequency (i) requency (i)
site o052 sito oa0h04-52
Gonaition 15,245 PEAK 5.5 3n HF_3117_ANT_0057 VERTIGAL Sonaition 15285 PEAK_5. 80 3m HE_3117_ANT_0057 VERTIGAL
Project  abo10s Projet 300108
odt oo s s ode s
b i) e
Flane Rith Acosssaries Flane Vith Ascessories
Peak Soa ik tetirsema ol resmn Aos T 56 ik nestosema Cobte presms Aros T/
Freq Llevel Limit Line Level Factor Loss Factor Remark freq Level Limit Line Level Factor Loss Factor Remark
Wiz @/ 46 dBv/m dew dB/m @8 @8 cm  deg Wiz dm  d8 dBV/m dew dB/m @8 8 cm  deg
1 5735.80 48.98 -25.02 74.00 34.98 36.23 1061 32.24 100 360 Pesk 1% 5612.59 96.80 -37.17 133.97 82.60 36.34 10.07 32.31 100 360 Peak
2% SBIS.00 52.35 -21.65 74.00 36.15 36.3 10.17 32.31 100 360 Peak
Data:s
) @Buvim) Dater 2023.12.27 vl @Buvim) Dates2024.01.04
1224 1224
1050 1050
ars| a7
700 704
15205 G 586 15205 hvG 586
52 T ) s
o St ]
350 350 i o
17 174
700 Bz B ED E E 00 7200, Ty 600, E 700
Froquency (i) Froquency (W)
site o305z site o0h0d-52
Gonaition 57245 AVG_5.0 3n HE_3117_ANT_0057 VERTIGAL Sonaition 15285 AV6_5.60 3n HF_3117_ANT_00S7 VERTIGAL
Frosect D010 Projeot 35010
o ode 3 lode ade's
£ He i) ae
Flane Wit Aooassaries Flane ith Aocessories
Avg Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
. Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz d6uV/m  db dBuwv/m oW db/m 5 a5  cm  deg WAz dBV/m B dou/m B do/m 8 a6 deg
1 5748.00 48.61 -5.39 50.00 34.52 36.25 10.09 32.25 100 360 Average 1 5812.50 95.32 -18.65 113.97 B1.12 36.34 10.17 32.31 100 360 Average
2 SBIS.00 51.07 -2.93 54.00 36.67 36.34 10.17 32.31 100 360 Average

Sporton International Inc. (ShenzZhen) Page Number : A8 of A14
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



SPORTON LAB.

FCC RF Test Re

port

Report No. : FR3D0106

5.8GHz 5785~5815MHz

Harmonic

Lowest Frequency

Mode

5788.55MHz

Pol.

Horizontal

Vertical

Data:17 Data: 19
e @Buvim) Date 20240103 ) @savm) Dates2024.01.03
1224 1224
1050 1050
ars| a1
AR 5445 pea | pas 154s5 peax|
700 704
2 2
525 i 52.5Wr~ o S b
350 350 ‘
17 175 [
500 200, 9900, T 0. o = 3200, Too00. 76600, 00, 0000
Froquency (1) Frequency (i)
e oacu04-sz site oachod-sz
Gonaition PART 15, 245_PEAK 3n HF_3117_ANT_00S7 HORIZONTAL Sonaition © PART 15, 245_PEAK 3 HE_3117_ANT_00S7 VERTIGAL
e 500108 Projeot 500108
e ode 1 ey ode 1
£ i i) E
Flane Wit Aoosssaries Flane Tith Aocessories
Peak Soe ik tontirsama ol sresmn Aos T 6Lk nesdocema Cobte presms Avros T/
freq Llevel Limit Line Level Factor Loss Factor Remark freq Level Limit Line Level Factor Loss Factor Remark
Wiz d6V/m  db dBuwV/m oW  dB/m 5 a5 cm  deg Wiz dom  d6 dBV/m dew de/m @8 8 cm  deg
1% 577,10 52.81 -21.19 74.00 64.10 39.23 12.93 63.45 Peak 171157710 49.54 -24.46 74.00 60.83 39.23 12.93 63.85
2 17365.65 58.95 -25.10 84.08 66.52 42.00 15.83 65.37 - Peak 2 17365.65 S8.61-25.47 B4.08 66.15 42.00 15.63 65.37
Data: 18 Data: 20
) @Buvim) Date 20240103 A @savm) Dates2024.01.03
1224 1224
1050 1050
o7 a1
700 700
onRT 14205 AV oaRr 14205 AVG
52 52z
[ dimennot - RN
(et L™ NP
350 350
17 174
500 200, 900, 75600 0. o = 200, To000. 75600 00, 0000
Freaquency (i) Froquency (W)
ite oacHos-sz site aackos-sz
Gondition PART 15, 245_AVG 3n HF_3117_ANT_007 HORIZONTAL Sondition © PART 15, 245_AVG 3n HF_3117_ANT_00S7 VERTIGAL
Froje ot Projeot 500108
s oge " ode't
£t i i) i
Flane {With Aooassaries Flane Pith Accessories
Avg Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
. Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz d6uW/m  db douwv/m dow db/m 5 a5 cm  deg Wiz dou/m  d6 dBuV/m oW do/m 0B d6  cm  deg
1157710 52.58 142 54.00 63.87 39.23 12.93 €3.45 100 120 Average 1157710 5158 -2.42 54.00 €2.87 39.23 12.93 €3.45 372 83 Average
2 17365.65 57.90 -6.18 64.08 65.44 42.00 15.83 65.37 100 233 Average 2 17365.65 59.86 -4.22 64.08 67.40 42.00 15.83 65.37 100 192 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0106

Mode

Middle Frequency

5800.71MHz

Pol.

Horizontal

Vertical

Peak

1050

1% 11601.42 50.97 -23.03 74.00 62.22 39.24 12.96 63.45

1225

Data: 17
el (dBuVim)

Date: 2024.01.04

P

PART 15,445 PEAK

700]
2
525 1
b
350)
175
500 3200, 19900, 26600. 3330, 2001
Frequency (MHz)
03cH04-57
PART 15.245_PEAK 3n HF_3117_ANT_0057 HORIZONTAL
300106,
Wode 2
5

Vwith Acsessories
Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor

WAz dBuV/m B dBuV/m dBuV dB/m B dB  cm  deg

emark

Data: 19
vel (dBuvim) Date: 2024.01.04
1225
1050
a75)
PART 15.445_PEAK]
700)
2
525 1 AP ANA, s
350)
175
500 3200, 19900, 26600 33300, 40000
Frequency (MHz)

site
Gondition

EUT
Plane

Freq Level Limit Line Level Factor
Wz dBuV/m

1% 11601.42 48.17 -25.83 74.00 59.42 39.24 12.96 63.45

o3cH04-s2
© PART 15.245_PEAK 3n HF_3117_ANT_0057 VERTIAL
300106
Mode 2
a
Vwith Ascessories
Limit ReadAntenna Cable Preamp A/Pos T/Pos
Loss Factor emark

@B GBu/m B dB/m @B @B cm deg

2 1740213 56.97 -27.11 84.08 64.46 42.04 15.86 65.39 2 170213 S6.54 -27.54 B4.08 64.03 42.04 15.86 65.39
Data: 18 Data: 20
) @Buvim) Date: 2024.01.04 el GBuVim) Date: 2024.01.04
1224 1224
1050 1050
o7 a1
700 700
onRT 14205 AV oaRr 14205 AVG
52 52z +
(WIS «
[ et
350 354
17 174
500 200, 900, 75600 0. o = 200, To000. 76600, 00, 0000
Frequency (HH:) Froquency (W)
e aaH04-52 site o3ch04-52
Gondition PART 15, 245_AVG 3n HF_3117_ANT_007 HORIZONTAL Sondition © PART 15, 245_AVG 3n HF_3117_ANT_00S7 VERTIGAL
Project 300106, Projest 500108
ode ode 7 ot *ode'7
o o :
Flane Puith Aoosssaries Flane Puith Accessories
Avg Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
. Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dv/n  dB dBav/m BV dB/m  dB  dB  cm  deg Wiz dBwv/m  dB dbwv/m  dBV dB/m  dB  dB  cm  deg
11160142 52.07 -1.93 50.00 €3.32 39.24 12.9 €3.45 100 295 Average 11160142 49.50 -4.50 54.00 €0.75 39.24 12.95 €3.45 100 307 Average
2 1740213 61.05 -3.03 64.08 68.54 42.04 15.85 65.39 100 61 Average 2 170213 5890 -5.18 64.08 66.39 42.04 15.86 65.39 100

314 Average

Sporton International Inc. (ShenzZhen)

TEL

FAX :

+86-755-8637-9589
+86-755-8637-9595

Page Number

1 A10 of Al4



SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0106

Mode

Highest Frequency

5812.59MHz

Pol.

Horizontal

Vertical

12 Average

2

Data 17 oata: 19
1 @ovim) bate: 20240104 ) apovim) Date: 20200104
1225 122
1050 1050
o ors !
| oan 1545 pea | parr 15,445 pea
709 700
2 2
4 :
525) A A g 525 e e T
[
350 354
122 17
50 00, 5500, 5500 E o = 200 o000, 75600, 300, o000
p——) Frequency (i)
e oacHos-sz site aacHos-sz
Gandition  BART.15. 545_PEAK 3n HE_3117_ANT_00S7 HORIZONTAL Sondition  BART.15. 45_PEAK 3a HF_3117_ANT_00ST VERTIOAL
Froge ity bro ity
o ode 3 os Do s
iy i i HA
Flne oith Acoessaries Flane Toith Acsessories
Peak ook oo ol praomy Ao Tos Uitk Reodncema. Cabie presm Avpos Tiros
Freq Level Linit Line Level Factor Loss Factor Remark freq Level Linit Line Level Factor Loss Factor Renark
T Wiz @w/a @ dwm dow do/m @ @ cm  deg T Wz G/ B dou/m G db/m @B 0B cm  deg
1%11625.18 5163 22.37 74.00 62.87 39.25 12.96 63.45 Peak 1%11625.18 5191 22.09 74.00 63.15 39.25 12.9 63.45
2 13777 6131 22177 84l08 68.78 42.08 15.86 65.41 2 peak 2 1743777 59.27 24181 84.08 66.74 42.08 15.86 65.41
Data: 18 oata: 20
) @Bovm) Date 20240104 A @Bavm) Date: 20240104
1225 122
1050 1054
o7 ors
700 700
ennr 14205 AV oner 12 v
52 52 —
. st o]
S R
Lt ] | e
350
123 17
550 00, 5500, Ze600. ETy T = 00 o000, 75600, 00, T
pEA—— Frequency (MHi)
e oacHos-sz site . aaonos-sz
Gandition  PART.15:545_AYG 3n HF_3117_ANT_00S7 HORIZONTAL Sindition EXRT. 15 545_AVG 3n HE_3117_ANT_0057 VERTICAL
Frojent ity Frajeet Shotos
o ode 3 s o s
] b i HA
Flane [ — Flane [ ——
Avg Over Limit Readantenna Cable Preamp A/Pos T/Pos Over  Limit Readintenna Cable Preamp A/Pos T/Pos
. Freq level Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. dB o deg. MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB m deg
11162518 50.48 -3.52 50.00 61.72 39.25 12.9 63.45 100 300 Average 1 1062518 50.80 -3.20 50.00 62.04 39.25 12.9 63.45 100 299 Average
2 143777 5930 4178 64.08 66.77 4208 15.8 65.41 100

17437.77 60.61 -3.47 64.08 68.08 42.08 15.86 65.41 100

Sporton International Inc. (ShenzZhen)

TEL
FAX
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+86-755-8637-9595

Page Number
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saronas. FCC RF Test Report Report No. : FR3D0106

Emission below 1GHz

LF

Lowest Frequency
Mode

5788.55MHz

Pol. Horizontal Vertical

Data: 1

w2
Jswum) oue 20240102 20 oo 0240102
00 700
oo 00
receassa recuassa|
500 Jes] 500 J
I

400 00

. \
. .
3 bt
100| m\u
P/ ! oot g ot
Peak T i A e EWE T EEWE E ER B E =

30.00 22.29 -17.71 40.00 28.62 25.34
136.70 16.69 -26.81 43.50 20.51 17.73
265.71 18.34 -27.66 46.00 28.78 19.43

[ 30.00 22.96 -17.04 40.00 28.69 25.33 0.53 31.60
1
1
580.95 26.52 -19.48 46.00 29.32 25.82 2.52 31.14
2
3

131.85 16.17 -27.33 43.50 28.95 17.82 1.17 31.77
260.86 18.44 -27.56 46.00 28.73 19.61 1.68 31.58
667.15 26.37 -19.63 46.00 28.65 26.26 2.57 31.11

* 79%.48 29.12 -16.88 46.60 29.13 28.19 2.92 31.12
970.99 31.84 -22.16 54.00 28.97 30.45 3.26 30.84  ---

776.99 29.27 -16.73 46.60 29.54 27.98
* 890.39 30.20 -15.80 46.00 28.59 20.41

aos e

YR

Sporton International Inc. (ShenzZhen) Page Number 1 Al2 of Al4
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saronas. FCC RF Test Report Report No. : FR3D0106

Middle Frequency

Mode
5800.71MHz

Pol. Horizontal Vertical

w0
L] g I
I}
3 et s o
3 3
zn,o\ o W« 200} 5
v’T e b
e rouancy s
QP/
Peak W B R R R B = BT i e e e i
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saronas. FCC RF Test Report Report No. : FR3D0106

Highest Frequency

Mode
5812.59MHz

Pol. Horizontal Vertical

wd
Ll wd ]
I
300| 5 St 300 5 5
. P -
[=] B b
Peak BT i e e e i BT i e e e i

30.00 23.07 -16.93 40.00 28.89 25.34 0.53
122.15 15.98 -27.52 43.50 28.81 17.85 1.13
258.92 18.23 -27.77 46.00 28.62 19.51 1.68 31.58

2.20

2.73

3.15

1 30.00 22.91 -17.09 40.00 28.64 25.34
2

3

4 as9.e4 22.85 -23.15 46.00 29.02 23.13

5

6

0.53
128.94 16.61 -27.49 43.50 28.77 17.86 1.16
267.65 18.66 -27.94 46.60 28.57 19.35 1.70 31.56
462.62 23.28 -22.72 46.00 20.13 23.39 2.23
764.29 28.04 -17.96 46.00 28.54 27.79 2.8
* 870.99 30.18 -15.82 46.00 28.93 29.17 o

687.66 27.47 -18.53 46.00 20.19 26.75
* 894.27 29.63 -16.37 46.00 27.95 29.45
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